
POS NO. SPARE PART DESCRIPTION PCS. ITEM NO.
1 SPOUT PILLAR 1 2350.71
2 SCREW M4x3.5 1 2350.70
3 PTFE SLIDE SLEEVE 1 2350.68
4 O-RING SEAL (12.5x2.75)mm 2 2350.61
5 PTFE SLIDE WASHER 1 2350.66
6 WASHER (19.5x0.7)mm 1 2350.69
7 SPOUT 1 2350.59
8 AERATOR 1 2350.64
9 AERATOR BODY 1 2350.62
10 BASE 3 2350.74
11 BASE WASHER 3 2350.98
12 O-RING SEAL (13x1.9mm) 1 9917.128
13 SCREW CONNECTION 1 2350.44
14 RUBBER WASHER 1 2350.47
15 METAL WASHER 1 2350.46
16 NUT G-3/8" 1 2350.45
17 HOSE G1/2-G1/2 L=600mm 2 2900.396
18 HANDLE BODY 2 2350.37
19 SCREW M5X25 2 9903246
20 HANDLE BAR 2 2350.83
21 PTFE SLIDE RING 2 2350.86
22 CARTRIDGE COVER 2 2350.87
23 RUBBER WASHER 2 2350.99
24 NUT M30X1.5 3 2350.49
25a LEFT CARTRIDGE G1/2 z=30 1 2350.97
25b RIGHT CARTRIDGE G1/2 z=30 1 2350.96
26 VALVE BODY 1/2" 2 2350.48
27 RUBBER WASHER 2 2076.51
28 PIPE CONNECTOR 2 2808.40
29 HANDLE BAR 1 2350.83
30 HANDLE BODY 1 2350.37
31 SCREW M5X25 1 9903.246
32 PTFE SLIDE RING 1 2350.86
33 CARDRIDGE COVER 1 2350.27
34 BASE 2 2350.74
35 BASE WASHER 2 2350.98
36 RUBBER WASHER 2 2350.31
37 NUT M27X1.5 2 2350.32
38 DIVERTER VALVE 1 2350.30
39 HOSE G1/2”GW-G3/8”GW, 500 mm LONG 1 2900546
40 PIPE CONNECTOR 1 2350.19
41 HOSE G1/2”GW-M15x1GZ, 1500 mm LONG 1 2033.63
42 SHOWER HEAD HOLDER 1 5107.40
43 OUTLET CHECK VALVE 1 2847.45
44 HAND SHOWER 1 5107.40
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